SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 7C / 20MHz+20MHz

QPSK

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB99 and 1RB0

Ref Level 0.00 dBm Offset 12.80 dB

SGL Count 100/100

Mode Auto Swesp

Ref Level 0,00 dém Offset 1280 dB

SGL Count 100/100

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck PARS Limit fheck
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm 20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
et P ol Sl ~40 dBm it ol P o
e Ltoattrerter
m
60 dB 60 dBm
-70 dBrv =70 dBm
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a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 997.51859 MHz -46.36 dBm -21.36 dB 30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -46.12 dBm -21.12 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47113 GHz -45.38 dBm -20.38 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -45.38 dBm -20.38 d&
2,615 GHz 3,000 GHz 1.000 MHz 2.923333 GHz -45.,08 dBm -20,08 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.95546 GHz -44,39 dBm -19.89 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -40.44 dBm -15.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -40.29 dBm -15.29 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.70213 GHz -40.60 dBm -15.60 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.01093 GHz -40.71 dBm -15.71 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89176 GHz -39.07 dBm -14.07 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.86877 GHz -39.14 dBm -14.14 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64929 GHz -32.71 dBm -7.71 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65629 GHz -32.74 dBm -7.74 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00125 GHz -35.16 dBm -10.16 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00075 GHz -35.08 dBm -10.08 dB
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LTE Band 12

Peak-to-Average Ratio

Mode

Mod.

LTE Band 12 / 10MHz

QPSK

16QAM 64QAM 256QAM

Limit: 13dB

RB Size
Middle CH

Full RB
5.04

Full RB Full RB Full RB

Result

6.06 6.67

6.55

PASS

LTE Band 12/ 10MHz / QPSK

LTE Band 12 / 10MHz / 16QAM

Middle Channel / Full RB

LTE Band 12 / 10MHz / 64QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,50 b Ref Level 30.00 cBm  Offset 11,50 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
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F 707.5 MHz Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2162 cbm 27,45 dbm 5.83 dB 2.49 dB 4.32 dB 5.04 dB 5.57 dB Trace 1 | 20,46 dbm 2727 dbm 5.81 d8 3.01d8 5.04 dB 5.06 dB 5.51 dB
e — —
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LTE Band 12 / 10MHz / 256 QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,50 b Ref Level 30.00 cBm  Offset 11,50 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
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5
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F 707.5 MHz Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0.19% 0.01%
Trace 1 | 19,21 cbm 27,16 dbm 7.95 dB 3.10 dB 5.26 dB 6.67 dB 7.48 dB Trace 1 | 17.64 cbm 2558 dbm 7.94 dB 3.10 dB 5.25 dB 5.55 db 7.59 dB
— — —— —
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20M

Hz

Mod.

QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

1.21 1.23

3.01 3.01

4.90

4.95

9.71

9.59

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

Middle CH

1.23

1.22

2.96

2.97

4.87

4.86

9.83

9.73

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum 3 Spectrum 7
Ref Level 30.00 dém  Offset 11,50 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
16.45 dBm| ™Il 15.20 dBm|
20 g8 707.92940 MH?Z| 20 d8 707.15870 Mz
. ) 26.00 dB N nde 26.00 dB
1048 aleilnd ) 1.214000000 MHz 1048 AL 1.225200000 MHZ|
- 582.7 - Q facte 577.2
0 dem — 0 dam. . -
y Y ¥ \
-10 dam X -10 dam: 7 ¥
] /
2 / \ o | \
20 dgm i I 20 dBm .
. e AN A y - WA,
30,86 - 30 gz =
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 707.3204 MHz 16.45 dBm ndB down 1.214 MHz ML 1 707.1587 MHz 15.28 dBm ndB down 1.2252 MHz
T1 1 706.8958 MHz -9.43 dBm ndé 26.00 dB T1 1 706.8874 MHz -10.38 dém ndé 26.00 d8
T2 1 708.1096 MHz -9.84 dBm Q factor 562.7 T2 1 70B.1126 MHz -10.93 dém Q factor 577
GHININRD we I e

Middle Channel / 3MHz / QPSK

Spectrum v Spectry L
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
LY 16.50 aBm LY 16.02 aBm
20 g8 706.79270 MHZ| 20 d8 . 707.18230 MHz
. X . _ndB, . 26.00 dB - X ndB 26.00 dB
- 7 - Ml e 2.009000000 MHZ 1048 Racntiall el e Y 2.009000000 MHZ]
b Q factor Y 234.9 b I Q factor | 235.0)
0 dom / A\ 0 dam. I \\
¢ % I
-10 dBm "‘ -10 dBm: f’l )
/ \ ! \
20 dBm <L 20 dBm “
A~ -/ \
x3-cefn = -an-de W - .
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 706.7927 MHz 16.58 dam nd8 down 3.009 MHz ML 1 707.1823 MHz 16.02 dam nd8 down 3.009 WAz
TL 1 706.0015 MHz -9.24 dBm nd8 26.00 dB T1 1 706.0185 MHz -10.11 dBm nd8 26.00 dB
T2 1 709.0108 MHz -9.27 dam qQ factor 234.9 T2 1 709.02B5 MHz -10.27 dem qQ factor 5.0
GHINNRND e
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v trum v
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.08 dBm) ™M1[1] 14.02 dBm)
707.51000 MHzZ| ) 707.98000 MHZ]
= ndB 26.00 dB @ Y ndB 26.00 dB
g o s VATV ol B e e 1.895000000 MHz| 104 S e P W B P\ i 4.945000000 MHz
- ] Q factor 144.5 b 1 Q factor 143.2
| /
0 dBm: o 0 dam ; .
/ 7 \
10 dBm: -10 dBm: - -
/ \ / \
20 dgm - b 20 dBm t
P Nt (N . ot \
P ome - B e Pl
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.51 MHz 15.08 dam nd8 down 4.895 MHz ML 707,98 MHz 14.82 dam nd8 down 4.945 MHZ
TL 1 705.062 MHz -10.93 dbm nd8 26.00 dB T1 L 705.052 MHz -11.20 dam nd8 26.00 dB
T2 1 709.958 MHz -10.79 dém Q factor 144.5 T2 1 709.998 MHz -11.37 d8m Q factor 143.2
8 JL J e JL J v
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ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.89 dBm) ™M1[1] 16.94 dBm)
707.1000 MHzZ| ) e 706.7810 MHz
= 26.00 dB @ nde 26.00 dB
04 — 9.710000000 MHZ 04 |~ E T e 0.590000000 MHZ]
= ] Q factor i‘ 72.8 b 7 Q factor \\ 73.7
0d8 0 d {
b J ¥
10 dBm: -10 dBm: - i
/ [ \
20 dgm 20 dBm
~ ~ ~ N ~ ~
ST s A . ' 0 diymenep = -
-40 dBm: -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.1 MRz 16.89 dam nd8 down 9.71 MHz ML 706. 781 MHz 16.34 dam nd8 down 9,50 WHz
TL 1 702.845 MHz -6.90 dBm nd8 26.00 dB T1 L 702.705 MHz -9.44 dBm nd8 26.00 dB
T2 1 -8.94 dBm Q factor 72.8 T2 1 712.295 MHz -8.68 dBm Q factor 7
~ I 4 - S JL 4

LTE Band 12

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

G o
Ref Level 30.00 GBm  Offset 11,50 db @ RBW 30 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.80 dBm) 14.71 dBm)
707.25940 MHzZ| 707.67380 MHz
20 d8 20
x ndB 26.00 dB 26.00 dB
104 el A b B - | TATEL AT 1.225200000 MHz 104 e e 2.961000000 MHZ|
- I Qfactor | 5773 b ," 239.0
0d8 E s 0 d
7
-10 dBm -10 dBm -
/
20 dgm 20 dBm f
PP I R \
gt T 20 dorn T
-40 dBm: -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.2504 MHz 15.80 dBm ndB_down 1.2252 MHz ML 707.6738 MHz 14.71 dBm ndB_down 2,961 MHz
TL 1 706.8874 MHz -10.51 dbm nd8 26.00 dB T1 L 706.0015 MHz -11.27 dam nd8 26.00 dB
T2 1 708.1126 MHz -10.44 dam qQ factor 577.3 T2 1 7DB.9625 MHz -11.34 dam qQ factor 239.0
~ I 4 - S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

En B | o) &

ec
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.44 dBm) ™M1[1] 15.18 dBm)
707.60000 MHz 707.0000 MHz,
= nd 26.00 dB @ nd 26.00 dB
10d - petien, ropn 2B e N 4.865000000 MHz 0d e Vaw-.—..,\.m‘.\_‘,\\ 9.830000000 MHZ|
! Q factor 145.4) Q factor 71.9
0 db : 0 dér I |
] 2
-10 dBm -10 dém 7
! / \
20 dBm - 20 dem "
| \ o PP P " B
T, vy L varay
O
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.5 MRz 13.44 dam nd8 down 4.865 MHz ML L 707.0 WAz 15.18 dam nd8 down 9,83 WHZ
T1 1 705.092 MHz -12.31 dbm nd8 26.00 dB T1 L 702.645 MHz -11.08 dam nd8 26,00 d8
T2 1 709.958 MHz -12.62 dém Q factor 145.4 T2 1 712.475 MHz -10.61 d8m Q factor 71.9
~ I 4 - S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A5-4 of 24
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

[m] [m:l
Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.44 dBm) ™M1[1 14.00 dBm)
" 707.97030 MHz 707.21230 MHZ]
= nds M1 26.00 dB @ T 26.00 dB
w0 . - B 1.219600000 MHZ| 0d _ 4 A 2.973000000 MHZ|
- = T T feoebd T 580.5] - I - 7.9
\ \ /
0 0 de !
/ i |
-10 dBm 1= -10 dém ,\
Y
20 dem . 20 dem 4
| \
- -30 dém
e o) . e .
AN A i
50 dBm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.9783 MHz 12,44 dBm nd8 down 1.2196 MHz ML 707.2123 MHz 14.00 dBm nd8 down 2,973 WHz
T1 1 706.8902 MHz -13.94 dm nd8 26.00 dB T1 L 706.0255 MHz -12.30 dbm nd8 26,00 d8
T2 1 708.1098 MHz -13.56 dam Q factor S80.5 T2 1 70B.99BS MHz -11.80 d8m Q factor 237.9
\ X ] - ] -

J

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.96 dBm) ™M1[1] 13.99 dBm)
706.64100 MHz 706.0810 MHz,
20 d8 20
b ndB 26.00 dB I 26.00 dB
w0 3 Bu 4.855000000 MHz| 0d P W A ) 9.730000000 MHz
- RN Ak s - 145.5) - 7 Ty 72.6
o { |
/
-10 d8m \
7 i
20 dBm -
T \
-30 dBm & L
A 1 “4 N AN B “\‘,:- R
ey SV IS
50 dgm 50 dem
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.641 MHz 10.96 dam nd8 down 4.855 MHz ML 706.081 MHz 13.39 dam nd8 down 9.73 WHz
T1 1 705.062 MHz -15.28 dbm nd8 26.00 dB T1 L 702.645 MHz -13.00 dBm nd8 26.00 dB
T2 1 709.918 MHz -14.76 dBm Q factor 145.5 T2 1 712.375 MHz -12.73 dém Q factor 6
L ] J - ( JU J ) wo
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Occupied Bandwidth

Mode

LTE

Band 12 : 99%O0BW(MHz)

BW

1.4MHz 3MHz

S5MHz 10MHz 15MHz

20MHz

Mod.
Middle CH

QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

1.09 1.08 2.70 2.72

4.50

449 | 897 | 893

Mode
BW

LTE

Band 12 : 99%O0BW(MHz)

1.4MHz 3MHz

5MHz

10MHz 15MHz

20MHz

Mod.
Middle CH

64QAM
1.08

256QAM
1.09

64QAM | 256QAM

64QAM

256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM

256QAM

2.72 2.72

4.49

4.50 8.97

8.91

LTE Band 12

Middle Channel / 1.4MHz / QPSK

— = [:m
Spectrum v v
Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 30 kHz
o att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
EETE] 17.04 dbm ‘ EETE] 19,95 dBm)
20 g8 " 707.57030 MH?Z| 20 e 707.16710 MHz
X . 1.088111888 MHz ‘ 1.082517483 MHz
o] il b R A SR
10ds X 10da ¢ =
i i
|
0 dBm: 1 fe 0 dam
/ \ ]
-10 dBm " ‘\ -10 derm: Y
! /
/ | / \
20 dgm 20 dBm
- 4 e, " g L
A A s S A AN ) N
g . A = -30.de A FAW WY _
R = (AN
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 707.5783 MHz 17.04 dBm ML 1 707.1671 MRz 14.95 dBm
TL 1 708.95175 MHz 9.78 dBm Oce Bw 1.088111888 MHz T1 1 706.95734 MHz 7.75 dBm Oce Bw 1.082517483 MHz
T2 1 708.03985 MHz 10.23 dém T2 1 708.03986 MHZ 9.13 dam
L I ve
N + (o y + (o
Spectrum 3 Spectrum 7
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
LY .20 dBm| LY 15.60 aBm
20 g8 708.50100 MH?Z| 20 e ) 708.97510 MHz
A = : 2.703296703 MHz \ R Occ Bry 2.715284715 MHz
¥ & N e PN EV Nt D= ¢
10d8 F X 10d8 ¥
1 \ / |
0 dBm: ‘ 4 0 dam ‘ ¥
] \ \
/ \ / \
-10 dam - T -10 dem: -
\ \
20 dBm — ) 20 dem -
i, WLV T T | A N
0 — 0B —
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 708.501 MHz 18.28 dBm ML 1 7DE.3751 MHz 15.68 dem
TL 1 705.15734 MHz 11.20 dBm Occ Bw 2.703266703 MHz T1 1 706.15135 MHz 10.32 dém Occ Bw 2.715284715 MHz
T2 1 708.86064 MHz 11.33 dam T2 1 708.86663 MHZ 11.15 dém
I wve
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LTE Band 12

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

= trum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.76 dBm)| MI[1] 14.79 dBm
" 706.90100 MHz N 708.81900 MHZ]
= 4.495504496 MHz @ 4.485514486 MHZ
[ AT e R . e
10d — 104 y - "
0 dBm: i 0 dam :
10 dBm -10 dem: L
4 / \
20 dom 1 20 dem 4 ;
\ b J |
i Aand™ i \
05 vo R P
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.901 MHz 14,76 dam ML 7DE.B10 MHz 14,79 dam
T1 1 705.25225 MHz 10.06 dBm Oce Bw 4,495504496 MHz T1 L 705.26224 MHz .47 dBm Oce Bw 4,485514486 MHz
T2 1 709.74775 MHz 10.11 dam T2 1 709.74775 MHZ 8.95 dam

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.04 dbm)| ™11 16.35 dBm
- ) 710.4770 MHz - 708.4990 MHz,
o Qe B, £.971028971 MHz - N c Bre £.931068931 MHz
. 11 e v AR ) Waawa dadainh R
10d . 104 5
i | [
0d8 0 d
7 b /
10 dBm - - -10 dBm - -
\ / \
20 dBm T 20 dem +
a0 dEn— - NN s T
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.477 MHz 17.04 dBm ML 7DE.499 MHz 16.35 dam
T1 1 703.0045 MHz 10.58 dBm Oce Bw 5.971028971 MHz T1 L 703.0445 MHz 9.22 dBm Oce Bw £.931068931 MHz
T2 1 711.9758 MHz 11.21 dom T2 1 7119755 MHz 9.81 dam

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.64 dBm) ™M1[1]
707.79370 MHzZ| 706.24130 MHz
20 1 20 %
I L 1.082517483 MHz ¥, 2.721278721 MHz
abetnts® Al LA (A A e i AV e [
10d i 4 104d 7 v
0d8 S I 0 de 7 \
/ \ / \
-10 dBm: . o -10 dem: + \
Ji 3 / |
20 dgm 20 dBm X
] (A Py Vo
- BN -3 - B
N
-40 dem:
50 dBm -50 dém
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7937 MAz 14,54 dBm ML L 705.2413 MHz 15.57 dam
TL 1 705.95734 MHz 9.54 dBm Oce Bw 1.082517483 MHz T1 L 706.13936 MHz 8,48 dBm Oce Bw 2.721278721 MHz
T2 1 708.03985 MHz 8.70 dam T2 1 708.85064 MHZ 8.46 dam

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1.88 dBm)| ™M1[1] 38 dBm
705.80200 MHz 706.4810 MHz,
20 20
T 4.485514486 MHz , o £.971028971 MHZ
LET I, P P o A A L e~ e
10d St 104
f \ f
0 db . L 0 dér I
/ \
10 dBm: - Y -10 dBm:
[ |
20 dBm - 20 dBm
/ |
-0 d . g . iy e .
b SV g » 30 —"
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,802 MHz 13.88 dam ML 706.4B1 MHz 15.38 dam
T1 1 705.26224 MHz .01 dBm Oce Bw 4,485514456 MHz T1 L 703.0045 MHz 9.58 dBm Oce Bw 5.971026971 MHz
T2 1 703.74775 MHz 8.71 dam T2 1 7119755 MHz 9.07 dam

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.03 dBm) ™M1[1] 12.53 dBm)
20 a8 707.73500 MHz 0 de 708.66880 MHZ]
Qe Bu 1085314685 MHz OccBw M 2.721278721 MHZ
10 di P X 10 d I e - Iz
1 B S Baa e o At 1 ; =
i q / |
0d8 0 d i t
/ I\
/
-10 d8m i ‘ -10 dém: L
\ / \
/ \ / \
20 dBm 4 b 20 dem - \
30 dBm / ',\ -30 dém / it
4 “a oL N
AN, ~r R T e T P o . AV
~40'dBm. — a0 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.735 NMHz 12.03 dam ML L 7DB. 5688 MHz 12.53 dam
T1 1 706.95734 MHz 5.91 dm Oce Bw 1.085314685 MHz T1 L 706.13337 MHz 7.47 dBm Oce Bw 2.721278721 MHz
T2 1 708.04266 MHz 4,70 dbm T2 1 70B.85465 MHZ 6.55 dam
L L

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.51 dBm) ™M1[1] 14.41 dBm)
" 706.11100 MHz N 706.9010 MHz,
= 4.495504496 MHz @ i £.911088911 MHZ
X
1 i A
10d - = 104d e
v
0d8 { 0 d s
/ / y
-10 dBm 4 - -10 dBm -
/ i \
20 dBm : 20 dBm i .
| / |
-30 dbm -30 dam 1
Al e A e
SRS AR ——— -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.111 MHz 10.51 dam ML L 706.901 MHz 14,41 dBm
T1 1 705.25225 MHz 5.27 dm Oce Bw 4,495504496 MHz T1 L 7.22 dm Oce Bw 5.91108B911 MHz
T2 1 709.74775 MHz 6.90 dam T2 1 6.44 dam
L ] J - ( JU J ) wo

TEL : 886-3-327-3456

Page Number
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

Conducted Band Edge

LTE Band 12 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIGQUS LINE_ABS PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F /“ 20 GBH‘.‘P rﬂ S
{
10 dBm ! \'\ 10 dBm K‘
0 | ‘l 0 dem 2
-10 dBm " -10 dBm :
SPURIOUS_LINE_ABS \ |I
20 dem 20 dim H)‘
-30 dBm }u If‘ -30 dBmzg—gf
40 dBm \ 40 defn h‘.
A ™
T
50 dem - —| - m
TN .
. e L .
& — -60 dem oo —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency Power Abs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.52 dém 19.52 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.77922 MHz 21.31 dBm -8.69 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -32.14 dém -19.14 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 31.42 B 1542 de
£59.000 MHz 701.000 MHz 100.000 kHz 699.23477 MHz 20.88 dBm -9.12 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.54 dBm -20.54 dB
I J1 [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ec Spectrum c%:
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIE CHNEKABS PABS
q 3 3 PABRS Line SPURIOUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 dbm
10 dBm Faiaiil v \ 10 dam ’\\
ode / \ 0 dem+ i
|
-10 d8m | -10 naL -
SPURIOUS_LINE_ABS i \
-20 dem ‘ -20 dBm ‘
30 dBm o L E m
1 ™ N
y
-40 dem et 40 dem h —T—
- q\\,_ﬁ
50 dBm v -50 dem:
- e
» ] e |
. -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|['Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range Up RBW | Freguenc: | pPowerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -27.48 dém 4.48 dB 714.000 MHZ 716.000 MAz 100.000 kHz H_?ﬁ: MAz 12.40 dBm -mwl
698.900 MHz 599.000 MHz 30.000 kHz £98.99406 MHz -30.72 dBm -17.72 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00005 MHz 30,85 dBm 1765 a8
£99.000 MHz 701,000 MHz 100.000 kHz 699.76224 MHz 12.85 dém -17.15 dB 716.100 MHz 725,000 MH2 100.000 kHz 71619593 MHz o8 35 dBm SiE33 B
i J1 1 i
Date: 2 10:56: 45 B Lloesas

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 PABS Line SPURIQUS _LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F [\ 20 GBH‘.‘P r- S
Al
10 dBm } \ 10 dBm f 1
0da l 0 dem f
-10 dBm y -10 dBm
SPURIOUS_LINE_ABS 1 JI
20 dem 'r 20 dim
-30 dBm h ~ -30 dBm
-40 dem m - -40 derh h
S0 ey | \“—n,. ™
50 dem . - |
I [
S s
55, -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -32.35 dBm -19.35 08 714.000 Miz | 716,000 MMz 100,000 kiz TR EEpr 20.56 dBm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -30.62 dém -17.62 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00005 MHz 3164 dBm 1664 dB
599.000 MHz 701.000 MHz 100.000 kHz 69925874 MHz 20.52 dBm -9.48 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.91 dbm -20.51 dB
.
Il - I 1 )
Dater 2 Date 11:09:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
q 3 3 DABS Line SPURIOUS. INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 dbm
10 dBm . . 10 dBmy By \
ode |
I 1
-10 dBm | l
SPURIOUS_LINE_ABS
-20 dem ‘
-30 dém -
o LY
40 dom -
1 T
.)-r/ R
-50 dBm " -50 dem =1 ~
’/_(/ "‘-“7__"__‘_“
a-el e 50 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 69887777 MHz -28.79 dém -15.79 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.59740 MHZ 12.71 dBm -17.29 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.98397 MHz -31.55 dBm -18.55 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00714 MHz 3177 dBm a7 de
589.000 MHz 701,000 MHz 100,000 kHz 699,83017 MHz 12.12 dBm -17.88 dB 716.100 MHz 725000 MHz 166 D00 kHz 21617557 MHz T 16 00 db,
Y
i J1 £
Date: 2 2.AU 11:08:14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGEGlinek PARS
| 3 3 AES Line _$PURIO INE_ABS PAS!
20 UIBIF:"‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
M
|
10 dem !’{ “\ 10 dBm / ]
0da | 0 dem i
-10 dBm 1 -10 dBm l‘J
SPURIOUS_LINE_ABS k r
20 dem 20 dim ,
h i
-30 dém "IJ -30 dBmgA¥
-40 dBm -l[\ -40 digh \\N‘\\
o b L A
-50 dem: 7 0 dem v a1
——| e
» — e S |
o -60 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,87777 MRz -32.35 dBm BEES) L4 D00 Wi | 716 PtD i 100.000 KAz TR 2015 B _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -31.14 dém -18.14 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 04560 MHz 21,67 dBm a67de
599.000 MHz 701.000 MHz 100.000 kHz 699.23576 MHz 20.03 dBm -9.97 di 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -19.56 dBm -6.56 dB
.
I - I 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIE CHNEKABS PABS
¥ . : A Line _§PURIOU$_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dbm
10 dBm ‘.\ 10 dém
0 de {{ \\ 0 uarn/ \I
-10 d8m ' ! -10 da)w
SPURIOUS_LINE_ABS [
20 dem [ lL -20 e
-30 dém . /}B’ﬁérr s
v i LIRS
40 dem — -40 dem m—y
-] ) e
-
-50 dBm — - 50 dem: —
o ey
e - 50 dem —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,86588 MHz -29.03 dém -16.03 d& 714.000 MHz 716.000 MHz 100.000 kHz 71e5874 Tz 12.21 dBm -1?WI
698.900 MHz 599.000 MHz 30.000 kHz 698.99555 MHz -32.03 dBm -19.03 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.06329 MHz 30.77 dBm 17778
£99.000 MHz 701,000 MHz 100.000 kHz 700.04795 MHz 11.97 dém -18.03 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716, 14001 MHz 27 44 cBm 1444 B
Y
i J1 £
pare: 2 2,20 11:17:47

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12/ 1

.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGliNEKARS_ PAES
| 3 3 AES Line SPURIOUS _LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm /ﬂ\ 10 dBm K \\
0dB ’ ‘ 0 dem {
-10 dem -10 dBm i
SPURIOUS_LINE_ABS H J
-20 dem 1 20 dBm
.30 dam L\ -30 dem /‘JJ
-40 dem 'J a s
¥ l/ Vi,
b N
-50 dem
T S -
Him s A
i . I FERE T e NS
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 69885110 MHz -37.15 dém -24.15 d& L4000 MI | 716.000 Wz 100.000 kHz 7o 76124 T 16.21 dBm -13W|
598.900 MHz 699,000 MHz 30.000 kHz 698.91733 MHz -31.84 dBm -18.84 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00714 WMHe 37 41 dBm 441 b
599.000 MHz 701.000 MHz 100.000 kHz £99.28272 MHz 16.19 dém -13.61 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.22 dBm -25.22 dB
T
I - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit ¢hack PAES | SPURIGNIECHHEKABS PABS
¥ . ; 1 ARS Line _§PURIOU$_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dBm
10 dem ﬂ““""""‘""\ 0 dﬂmrww\
odB f \ 0 dem-y 1
11
-10 dBm - -10 d
SPURIOUS_LINE_ABS ‘ \ \
-20 dBm T \ -20d
-30 dBm | t 30 dgm
, /-ﬂ e, -
40 dBm - & 40 dBm
50 da ]
- m k- I
J/ S0 dem: T
o — == 50 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -35.15 dBm -22.15 dé 714.000 MHz 716.000 MHz 100.000 kHz 71555544 MHz 9.18 dBm -20.82 dB
698,500 MHz 599,000 MHz 30.000 kHz 69894540 MHz -38.32 dBm -25.32 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00005 MHz -38.27 dBm -25.27 dB
£99.000 MHz 701.000 MHz 100.000 kHz 69934266 MHz 9.25 dBm -20.75 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.68 dbm -21.68 db
Y
] ) -

TEL : 886-3-327-3456

FAX : 886-

3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE _|ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
u 10 dBm
10 dém [w_‘ — 1 x
B 1
od T 4 Fuam \
|
-10 dBm - 10 dem f
SPURIOUS_LINE_ABS . \
20 dem ,W"v 20 dim
-30 dBm -30 dem L
o~ Tl
-40 dem 40 dem s
fzfj e
el | S S P,
-50 dBm - S -50 dBm =
at .
P, ———_
-66-dom 60 dém —
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,900 MHz 100.000 kHz 695.89555 MHz -17.19 dém -+.19 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.02747 MHz B.75 dBm -21m|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -18.31 dém -5.31 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00534 MHz 37.13 dBm 1413 0B
£59.000 MHz 702.000 MHz 100.000 kHz 70068282 MHz 8.63 dBm -21.37 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.84 dBm -17.84 dB
I - i 1 o

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

Ref Level 30.00 dBm
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690.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -31.47 dBm -18.47 dB 712.000 MHz 716.000 MHz 100.000 kHz 715.54206 MHz 8.24 dBm -21.76 d&

698.500 MHz | 553,000 MHz 30.000 kHz £95,99535 MHz -28.22 dm -15.22 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00495 MHz -27.77 cBm -14.77 dB
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Report No. : FG371211B

LTE Band 12 / 3MHz / 64QAM
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560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz ~35.55 dBm -22.55 05 715.000 Mz | 716,000 MMz 100,000 kiz TR 517 B _Zaml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99655 MHz -31.33 dém -18.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600205 MHz 31.10 dBm 151008
£59.000 MHz 702.000 MHz 100.000 kHz 70139311 MHz 5.73 dém -24.27 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.22 dBm -21.22 dB
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£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -34.99 dém -21.99 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.20421 MHz .67 dBm -24W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -30.20 dém -17.20 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00445 MHZ 30.99 dBm 17,99 a8
£59.000 MHz 702.000 MHz 100.000 kHz 700.91359 MHz 5.94 dBm -24.06 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.12 dBm -22.12 dB
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560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz -34.62 dBm -21.62 05 711.000 Mz | 716,000 MMz 100,000 kiz R .48 cBm _Zaml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99565 MHz -34.14 dém -21.14 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00265 MHz 32.10 B -15.10dB
£59.000 MHz 704.000 MHz 100.000 kHz 703,38312 MHz 5.73 dBm -23.27 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.98 dBm -18.98 dB
I - i 1 o
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__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -35.65 dbm -22.65 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.22328 MHz .60 dBm -24m|
598.900 MHz 699,000 MHz 30.000 kHz 698.99286 MHz -35.03 dBm -22.03 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00425 MHZ 3423 dBm 2123de
£59.000 MHz 704.000 MHz 100.000 kHz 699.59191 MHz 5.92 dBm -23.08 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.30894 MHz -33.59 dBm -20.59 dB
I J1 £
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LTE Band 12 / 5MHz / 64QAM
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550.000 MAz 698,900 MHz 100,000 kHz £95,89555 MRz -38.61 dBm -25.61 0B 711,000 Mz 716,000 MAz 100,000 Kz FwEEr 364 cBm -zaﬁl
698.900 MHz 599.000 MHz 30.000 kHz 698.99166 MHz -35.58 dBm -22.58 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.01014 MHz 37.28 dbm 5428 dB
£99.000 MHz 704,000 MHz 100.000 kHz 700.31618 MHz 3.61 dBm -26.39 dB 716.100 MHz 725,000 MH2 100.000 kHz 716, 10645 MHz 37 40 dBm o4.40 0B
I - i 1 o
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£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -38.56 dém -25.56 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.61688 MHz 3.35 dBm -zeﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698.99625 MHz -37.53 dBm -24.53 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00584 MHZ 37.01 dBm 2401 dB
£59.000 MHz 704.000 MHz 100.000 kHz 701.63986 MHz 3.35 dBm -26.55 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.66 dBm -24.66 dB
I J1 £
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LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
o ds AP A W i i P N e S o dora B e L ATy SEUP VS
-10 dBm \ -1p dem i
SPURIOUS_LINE_ABS \ \
|
-20 dBm i T -%n dBm
/ il
-30 dBm f ] |[l20 cem
40 dBm — 1 40 dBm =]
50 dem——— -50 dem: [~
.
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698.68660 MRz ~37.64 dém -24.64 dB 706.000 Mz | 716,000 MMz 100,000 kiz TN 448 dBm _25W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -39.45 dém -26.45 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00794 MHz 35.07 dBm 2507 dB
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560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz ~38.00 dbm -25.00 05 706.000 Mz | 716,000 MMz 100.000 KAz TR 3.70 cBm -zewl
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I J1 £
2o o 2.AY 138

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A5-18 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 12 / 10MHz / 64QAM
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£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -40.43 d&m -27.43 dé 706.000 MHz 716.000 MHz 100.000 kHz 708.45255 MHz 2.43 dém -27.57 dB
£98.900 MHz | 699,000 MHz 30,000 kHz £98,99176 MHz -42.35 dbm -29.35 da 716,000 MHz | 716,100 MHz 30,000 kHz 716,06409 MHz -41.73 dBm -23.73 dB
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620.000 MHz 698,900 MHz 100,000 kHz 698 ,88666 MHz -43.01 dBm -30.01 de 706.000 MHz 716.000 MHz 100.000 kHz 708.63237 MHz 0.50 dBm -20.50 de
£98.900 MHz | 699,000 MHz 30,000 kHz 69896918 MHz -45.07 dbm -32.07 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,00005 MHz -44.59 dBm -31.50 dB
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30.000 MHz 690.000 MHz 100.000 kHz 621.73017 MHz -57.86 dBm -44.86 dB 30.000 MHz 690.000 MHz 100.000 kHz 623.38005 MHz -57.86 dBm -44.86 dB
725,000 MHz 1.000 GHz 100.000 kHz 975.12952 MHz =-57.07 dBm -44,07 dB 725,000 MHz 1,000 GHz 100.000 kHz 922 53908 MHz -57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.22 dBm -33.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -45.70 dBm -32,70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -42.09 dBm -29.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.91289 GHz -42,14 dBm -29.14 dB
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725.000 MHz 1.000 GHz 100.000 kHz 992,27640 MHz -57.28 dem -44.28 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.87933 MHz -57.78 dBm -44.78 dB 30.000 MHz 690.000 MHz 100.000 kHz 644.97841 MHz -57.94 dBm -44,94 dB
725,000 MHz 1.000 GHz 100.000 kHz 867.54908 MHz =-57.42 dBm -44,42 dB 725,000 MHz 1,000 GHz 100.000 kHz 832.95537 MHz -57.43 dBm -44,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.90 dBm -32.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.45 dBm -32.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89726 GHz -42.05 dBm -29.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -41,893 dBm -28.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.94926 GHz -42,24 dBm -29.24 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.91527 GHz -42.18 dBm -20.18 d&
_— —_—
)i 2 )i w
L JL ) L L J
D 2 14:33:14 14:34:32
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
v . bt res™
-50 dBém
—y
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 632.97932 MHz -58.10 dBm -45.10 d8
725.000 MHz 1.000 GHz 100.000 kHz 936.48655 MHz -57.27 dem -44.27 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42714 GHz -46.33 dbm -33.33 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.85839 GHz -42,13 dBém -29.13 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.72657 GHz -42.11 dBm -29.11 d&
i
JL J
Date: Z.
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band

12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

Spe Y

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

@1 AvgPwr

(@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PABS
. i R
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. e i IS S ’ ot A | b s et
-50 derr -50 dBm
—y —y
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 640.62874 MHz -57.88 dBm -44.88 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.07924 MHz -58.01 dBém -45,01 dB
725,000 MHz 1.000 GHz 100.000 kHz 994.82594 MHz =-57.19 dBm -44,19 dB 725,000 MHz 1,000 GHz 100.000 kHz 934 436092 MHz -57.20 dBm -44,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.23 dBm -33.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.75 dBm -32,75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -42.02 dBm -29.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89576 GHz -42,23 dBm -29.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92577 GHz -42.28 dBm -29.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.93427 GHz -42.29 dBm -29.29 dB
—_— —
)i 2 )i w
L JL ) L L J
D z 1 :15
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
[ SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
L aumne N WL WP S,
-50 dBém
Y
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 629.17961 MHz -57.00 dBm -44.90 dB
725.000 MHz 1.000 GHz 100.000 kHz 842 85357 MHz -57.03 dem -44.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96876 GHz -46.38 dbm -33.38 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.96125 GHz -42.07 dBm -29.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90577 GHz -42.23 dBm -29.23 d&
i
JL J
Date: Z.
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LTE Band 12/ 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
’ ~ e o I WO S . et | P s oinriog™]
-50 derr -50 dBm
—y
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.02962 MHz -57.76 dBm -44.76 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.77956 MHz -57.95 dBm -44.95 dB
725,000 MHz 1.000 GHz 100.000 kHz 852.40184 MHz -57.18 dBm -44,18 dB 725,000 MHz 1.000 GHz 100.000 kHz 948.33439 MHz -57.31 dém -44,31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.49 dBm -32.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.87 dBm -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.84289 GHz -42.05 dBm -29.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.00776 GHz -42.14 dBm -20.14 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.70607 GHz -42.,19 dBm -29.19 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.72557 GHz -42.29 dBm -29.29 dB
_— —_—
)i 2 )i w
L JL ) L L J
D 2 14:41:14 14:42:32
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
' . s, | et meirnt™
-50 dBém .
s
sl
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 621.53019 MHz -57.60 dBm -44.60 dB
725.000 MHz 1.000 GHz 100.000 kHz 969.13061 MHz -57.16 dem -44.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.34 dbm -32.34 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.88376 GHz -41,92 dBém -28.92 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71707 GHz -42,12 dBm -29.12 d&
i
JL J
Date: 2. 14:43
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Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0123
40 Normal Voltage 0.0110
30 Normal Voltage 0.0141
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0123
0 Normal Voltage 0.0085
-10 Normal Voltage 0.0095 PASS
-20 Normal Voltage 0.0073
-30 Normal Voltage 0.0054
20 Maximum Voltage 0.0073
20 Normal Voltage 0.0000
20 Battery End Point 0.0076
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.: FG371211B

LTE Band 13

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 13 / 10MHz

RB Size Full RB

16QAM 64QAM 256QAM

Limit: 13dB

Middle CH 5.19

Full RB Full RB Full RB

6.12 6.67 6.58

Result
PASS

LTE Band 13 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 13 / 10MHz / 16QAM

Middle Channel / Full RB
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,40 b Ref Level 30.00 cBm  Offset 11,40 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
— S
= e
o o
00 ¥ 00 B
.\ S
i \
1E- - 1E- -
L
\ 4
A §
. | . \
1 i 1 3
i \\
1
1
F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2052 cbm 27,06 dbm 5.13 dB 2.52 dB 4.45 dB 5.15 dB 5.62 dB Trace 1 | 2001 cbm 2723 dbm 7.23 dB 3.07 dB 5.07 dB 5.12 dB 5.58 dB
e — —
[ BERREEE ] [ BERRERE I
LTE Band 13 / 10MHz / 64QAM LTE Band 13 / 10MHz / 256 QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,40 b Ref Level 30.00 cBm  Offset 11,40 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
[ ——
= —
. . —
it
00 00
1E- T 1E- .
\ \
\
1€ 1€ 3
T ¥
! 1
!
T
F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1857 cbm 27,00 dbm 8.04 dB 3.10 dB 5.26 dB 6.67 dB 7.48 dB Trace 1 | 17.03 cbm 24,99 dbm 7.95 dB 3.22 dB 5.30 dB 5.58 dB 7.51 g6
—— —— — —
JL [ BERREEE I [TIEREE]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM | QPSK

16QAM

QPSK | 16QAM

QPSK | 16QAM

QPSK | 16QAM

QPSK | 16QAM

Middle CH

4.92 4.87

9.77 9.77

Mode

LTE Band 13 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

64QAM

256QAM | 64QAM

256QAM

64QAM | 256QAM

64QAM | 256QAM

64QAM | 256QAM

64QAM | 256QAM

Middle CH

4.82 4.90

9.73 9.73

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum 3 Spectrum 7
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
™Il 15.19 dBm| ™Il 1944 dBm)
20 g8 , 78272900 MHZ| 20 d8 . 783.56800 MHz
— yndB 26.00 dB| nde " 26.00 dB
1048 e et M, B 4.915000000 MHz| 1048 PO g v N A rina SR A AV, +.865000000 MHz
- T qQ factor i 159.3 - I Q factor | 161.1
0dem - - 0 dam : .
] ! |
10 dBm - -10 dBm - -
20 dBm ‘ r 20 dem
| | / \
Nl AL e i
40 dBm -40 dBm:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 782.728 MHz 15.13 dBm ndB down 4,515 MHz ML 1 7B3.568 MHz 14.44 dBm ndB down 4,865 MHz
T1 1 779.572 MHz -10.62 d@m ndé 26.00 dB T1 1 779.552 MHz -11.22 dém ndé 26.00 d8
T2 1 784.488 MHz -10.55 dem Q factor 159.3 T2 1 764,418 MHz -11.24 dBm Q factor 161.1
J GHININRD we i a I e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum & Spectrum T
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
LY 16.10 aBm LY 16.7+ abm
20 a8 783.6980 MHz 20 e 1 783.0190 MHz,
e N B 26.00 dB X nde 26.00 dB
e B Y s R TN 0.770000000 MHZ oa T v I il eava v 0.770000000 MH]
- 7 Q factor | 80.2 B Q factor 4 80.1
/ | / 4
0 dBm: + 0 dam ! v
10 dm - l‘\ -10 dBm: —~ L
f \ / y
20 dBm ‘ 20 dBm F
/ \ / \
30 dBm T e — -30 dém f o —

v L ] ~ v Y A
a0 dem - -40 dBm - ——
A i st PN i,

50 dgm 50 dem

-6 dBm 60 dam

CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 783,698 MHz 16.18 dam nd8 down 9.7 MHz ML 1 7B2.019 MHz 16.74 dam nd8 down 9.77 Wz
T1 1 777.125 MHz -9.51 dBm nd8 26.00 dB T1 1 777.125 MHz -9.13 dBm nd8 26,00 d8
T2 1 786.895 MHz -10.20 derm qQ factor 80.2 T2 1 7B6.895 MHZ -9.58 dam qQ factor 80.1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ee FCC RADIO TEST REPORT Report No. : FG371211B

SPORTON LAB.

LTE Band 13

= trum i
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
M1[1] 12.93 dBm)| 91 dBm)
" 63.92800 MHz N 10 MHZ,
= nd 26.00 dB @ 26.00 dB
10 o IS . I\ A A ﬁxl‘_; 4.815000000 MHZz 10 d W medeedahs ™, 9.730000000 MHZ|
* 7 P ' factor 162.8 b 7 3\ 80.6
f /
0 dom: : 0 dam ¢ \‘
/
/ N
-10 dBm F -10 dBm - -
y T
/ I \
20 dBm i - 20 dBm -
/ \ )i \
-30 dbm - -30 dém + . -
N J N
i -40 dam -
AN A
! e
50 dgm 50 dem
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 783,928 MHz 12.93 dam nd8 down 4.815 MHz ML 7B4.278 MHZ 13.91 dam nd8 down 9.73 WHz
T1 1 779.592 MHz nd8 26.00 dB T1 L 777.085 MHz nd8 26,00 d8
T2 1 784.408 MHz Q factor 162.8 T2 1 7B6.B15 MHz Q factor 80.6
8 JL J e L JL 4 -

TEL : 886-3-327-3456 Page Number 1 A6-3 of 15
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 13

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

trum b ctrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 11.18 dBm) ™M1[1] 13.95 dBm)
1900 MHZ| 782.8790 MHz,
20 d8 20 d8
ndg, 26.00 dB ML ndB 26.00 dB
w0 By 1.895000000 MHz| 0d N L. Ao o, 0.730000000 MHz|
h I ke s A ‘-\"“"V"(‘;‘ﬁf:.‘\vrr,./‘"'./'-‘ 160.0) b ~ i B Q factor” '-""-\ 80.5
0 dem / 0 dam { ¥
-10 d8m 2 - -10 dam 7 -
i { \
20 dBm } 20 dem i
i Y ] \
-30 dém “ -30 dém f =
N N S J i U
=l cgtn—" - -40 dam
St Ak B aTh I-—\—r. o
-50 dBm -50 dém -
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.218 MHz 11.18 dam nd8 down 4.895 MHz ML 7B2.879 MHz 13.35 dam nd8 down 9.73 WHz
T1 1 779.532 MHz -15.01 dbm nd8 26.00 dB T1 L 777.185 MHz -12.52 dam nd8 26,00 d8
T2 1 784.428 MHz -14.82 dam qQ factor 160.0 T2 1 786.915 MHZ -12.55 dam qQ factor 80.5
8 JL J e JL J v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW 1.4MHz

3MHz

S5MHz 10MHz

15MHz

Mod. QPSK
Middle CH -

16QAM | QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

QPSK

20MHz
16QAM

4.50 4.48 9.01

9.03 -

Mode

BW

1.4MHz

LTE Band 13 : 99%0BW(MHz)

3MHz

5MHz

Mod.

10MHz

15MHz

20MHz

64QAM

256QAM

64QAM

256QAM

64QAM

Middle CH -

256QAM

64QAM | 256QAM | 64QAM | 256QAM

64QAM

256QAM

4.50

4.50 8

.99

8.95 -

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum 3 Spectrum 7
Ref Level 30.00 dém  Offset 11,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.40 db & RBW 100 kHz
o att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il ™Il
702 4
20 d8 ] 20 d8 2
P Bre 4.49551 Ggc By ¥
LR A L N, VORI LN N S ST DY B Fa S | P AV Ly
104d8 N L VWil TENVLVEIAS N v 10 da ] o S e s \ £
y 1 J 1
0 dem Y | 0 dam. { !
.‘ \ / \
-10 dem - -10 dam +
f \ / \
20 dBm 1 4 20 dém f‘
{ / \
-30 dbm e —— -30 dém —— 5
Ve S W s n PRV s N
240 dBm 40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 H 15.14 dBm ML 1 7 15.18 dBm
T1 1 7.15 dBm oce Bw 4.495504496 MHz T1 1 7.13 dBm oce Bw 4. 475524476 MHZ
T2 1 10.47 dBm T2 1 7.96 dém
GHINNRND e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

— = [:m
Spectrum v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
LY 16.40 aBm LY 15.95 aBm
20 a8 . 779.6820 MHz 20 e " 785.9970 MHz,
3 ] 9.010080011 MHz 9.030969031 MHZ
e A ] T
10 d8 v 10d8 3 = ¥
b ! 4
0 dBm: ¥ 0 dam B 1
-10 dam ,"‘ + -10 dam: L -
/ \ {
/ | |
20 dom : 20 dem {
/ N f \
30 dBm — a -30 dem f Lo
-a0 dBm - -40 dem
By S R
50 d3m -50 dfim
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 779,582 MHz 16.40 dBm ML 1 7BE.307 MHz 15.95 dam
T1 1 777.5045 MHz 9.68 dBm Oce Bw 9.010985011 MHz T1 1 777.48 9.09 dBm Oce Bw 9.030969031 MHz
T2 1 786.5158 MHz 10.46 dam T2 1 786.5155 MHz 9.43 dam
GHINNRND e

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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LTE Band 13

Spectrum b ctrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.801 MHz 13.29 dam ML 7B4.557 MHZ 1446 dBm
T1 1 779.75225 MHz dBm Oce Bw 4,495504496 MHz T1 L 777.5045 MHz 8.54 dBm Oce Bw £.991008991 MHz
T2 1 784.24775 MHz 8.62 dam T2 1 786.4955 MHz 9.16 dam
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LTE Band 13

rum , trum 3
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.199 MHz 10.52 dam ML 7BZ.4 WAz 12.60 dam
T1 1 779.75225 MHz 5.01 dam Oce Bw 4,495504496 MHz T1 L 777.5045 MHz 6.64 dBm Oce Bw 5.951048951 MHz
T2 1 784.24775 MHz 5.42 dam T2 1 786.4555 MHz 5.83 dam
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